
Linde Service Guide

1

44

45

43

3
8
9
10

22

23

24

25

25

25

56

54

55

57

58

46

59

61

11

12

13
14

15

16

17
18

19

20

62 63 64

43

11

12

13

14

15

16

17 18

19

20

65
66

68

68

67
67

65
68

68

69
70

60

7

26
47

46

2

70
69

4
5
6

4
5
6

54

55

66

6767

66
67 66

67

67
67

60

53
54

55

53

54

55

27

28

28

48

3938

33

33
31

30

32 37
34

36

36 36a

35

50

51

51

52

52

27

28

28

36b

29

41

39
38

36

36
36a

32
37

34

35

42

49
40

D R

21

21

45

44

7
71

1a

72

74

75 78
79
80

76

73

77

44a

81
82

74

82
81

394.803.04.102A

3/11/25, 2:55 PM Linde Service Guide

https://xtranet.linde-mh.com/lsg/wicket/page?45 1/3



16030002501 steering axle AL50-01/394-02 1 = Pos. 1-43, 46-71

16030002502 steering axle AL50-01/394-02-ALS 1 = Pos. 1a-43, 46-80
version LSP Active

1 16034510401 axle beam 1 16034510405

1 16034510405 axle beam 1

1a 16034500900 axle beam assy. 1 version LSP Active

2 16034530304 axle stub 1

3 16034530305 axle stub 1

R 16024509000 set of seals assy. 2 = pos. 4 - 6 , 8 - 10 ,
23 , 60

4 tapered roller bearing 2 not available
individually

5 0009622419 wiper ring 2

6 0009071113 snap ring 76,3x1,6 2

7 16034530200 steering pivot pin 2

8 0009100513 spacer ring assy. 2

9 0009622426 wiper ring 2

10 tapered roller bearing 2 not available
individually

11 3424501506 wheel hub assy. 2 = pos. 11,12

12 0009128933 wheel bolt M20x1.5x50-10.9 20 25.01.2019 |=>

13 9270341186 wheel nut A20-10-ZLS 10

14 0009247374 tapered roller bearing 55x90x23 2

15 0009247313 tapered roller bearing 41x68 2

16 9620000618 shaft seal AS-70x100x10 2

17 0009142030 washer 2

18 9214281186 hexagon nut M20x1,5-8-ZNS 2 0009040120

18 0009040120 prevailing torque nut M20x1,5-10-
RIPP-Z

2

19 9380620257 slotted spring pin 5x12-St 2

20 3424540300 hubcap 2

21 9292003010 washer A4,3-ST50-ZNS 4

22 16024512003 flange 2

23 0009630726 O-ring 73x2-FKM80 2

24 9018347183 hexagon head screw M8x25-10.9-
Ripp

8

25 9607021060 lubricating nipple (cone) A M6 4

26 0009645707 cover 1

27 0009122179 bolt 2

28 9384620317 slotted spring pin 6x28-St 4

16035404200 cylinder assy. 1 = Pos. 29-39, 48-52

29 3034910102 cylinder pipe 1

30 3034911500 piston rod 1

31 seal ring 1 not available
individually

32 3034520801 bush 2

D 0009608203 set of seals assy. 1 = Pos. 31, 33-36a

33 band rotating driving 80x5,5x2,5 2 not available
individually

34 grooved ring 2 not available
individually

35 wiper ring 2 not available
individually

36 o-ring 4 not available
individually

36a support ring 2 not available
individually

36b 0009419773 sleeve 1 only for assembly

37 0009070115 snap ring 60x1,5 2

38 9721002010 pipe union SDS-L10-M14x1,5-Typ
E-FPS-V8

2

39 7777701063 cap screw M16x1,5-YE 2

40 9384621744 slotted spring pin 21x30-St 2

41 9010342307 hexagon head screw
M16x1,5x110-10.9

4

42 0009141610 washer 16,5x36x4 4

43 0009640124 spring element K77x75 14750 95 2

Pos. Part
Number

Exchange
Part

Designation Quantity Replacement Remarks

3/11/25, 2:55 PM Linde Service Guide

https://xtranet.linde-mh.com/lsg/wicket/page?45 2/3



43 0009640124 spring element K77x75-14750-95 2

44 0009185880 joining plate 2

44 0009185880 joining plate 1 version LSP Active

44a 0009185889 joining plate 1 version LSP Active

45 9007311420 hexagon head screw M16x90-8.8-
ZNS

4

46 9008316065 hexagon head screw M4x10-8.8-
ZNS

8

47 9292003010 washer A4,3-ST50-ZNS 4

48 16035420301 guide piece 1

49 16035420300 guide piece 1

50 3034913000 bolt 2

51 9210281130 hexagon nut M10-8-ZNS 4

52 9309412020 washer 10,5-200HV-ZNS 4

53 0009122064 bolt 20x49.9 2

54 9308003018 washer 8-200HV-ZNS 4

55 9008311180 hexagon head screw M8x20-8.8-
ZNS

4

56 9456622331 locking ring 30x1,2 1

57 7917405202 transmitter 1

58 7917415437 sensor steering angle 1 includes pos. 60 , 61

59 16024530600 cover 1

60 0009630603 O-ring 60x2-FKM80 2

61 0009620829 quad ring 44,12x2,62P70 1

62 16034513201 support 1

63 0009550112 clip 5x5/2-A2C 1

64 9008311128 hexagon head screw M6x16-8.8-
ZNS.

1

65 16034501300 track rod assy. 2 = pos. 65-68

66 0009249640 spherical bearing 20x42x16/24 4

67 0009610439 seal 8

68 9607021060 lubricating nipple (cone) A M6 4

69 9210281160 hexagon nut M16-8-ZNS 2

70 9008311411 hexagon head screw M16x45-8.8-
ZNS

2

71 9008311128 hexagon head screw M6x16-8.8-
ZNS.

1

72 16033608902 sensor assy. 1 version LSP Active

73 16034513202 support 1 version LSP Active

74 3873810494 wiring harness 1 version LSP Active

75 9008311095 hexagon head screw M5x10-8.8-
ZNS

1 version LSP Active

76 9294003012 washer 5,3-200HV-ZNS 1 version LSP Active

77 0009553068 cable tie 4,6x200 1 version LSP Active

78 7912503428 pin housing 4-pole 1 version LSP Active

79 7912512003 pin contact 0,2-0,5mm²-Sn 1 version LSP Active

80 7914999032 single wire seal RD 1 version LSP Active

81 9294003014 washer 6,4x11x1,6-200HV-ZNS 1 version LSP Active

82 9008311125 hexagon head screw M6x10-8.8-
ZNS

1 version LSP Active

3/11/25, 2:55 PM Linde Service Guide

https://xtranet.linde-mh.com/lsg/wicket/page?45 3/3


